
Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     1 

 
SECTION V (5) 

 
PUBLIC HEALTH ENGINEERING TECHNICAL 

SPECIFICATIONS 

 
1. WATER SUPPLY, PLUMBING AND SANITARY FITTINGS 

 
1.1 Materials / Fittings /Fixing Accessories 

 
1.1.1 All Sanitary ware (except flushing cistern) shall be of white vitreous china best 
quality ISI marked. The samples of sanitary fittings, fixing accessories shall be 
approved by the Engineer-in-charge before bulk procurement for incorporation in the 
work. Sanitary ware shall be of makes as mentioned in the list of approved makes / 
[...]
visual alarm at specified point. Each controller shall be provided with an audible 
alarm for low water level and High water level in underground tank/overhead 
tank. 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     13 

A) Domestic Water Pumping System 

 
To start/cut pump at high water level and stop at low water level in the sump. 

 
B) Sump Pump 

 
To start pump at high water level and stop at low water level in the sump. 

 
C) OHT 

 
To start the pump at low level & stop at high level in over head tank (OHT). 

 
4. Vibration Eliminators 

 
Provide on all suction and delivery lines double flanged reinforced neoprene 
flexible pipe connectors. Connectors should be suitable for a working pressure of 
each pump. Length of the connector shall be as per manufacturers details. 
Flexible connector shall be of approved make only. 

 
Shop Drawings 

 
The contractor has to submit the model of submersible pump that he 
proposes to install. The shop drawings for electrical panels shall also be 
submitted for approval before the installation. 

Installation, Commissioning and Guarantees 

Installation 

a) The pumps and accessories shall be installed in a true workman like 
manner true to level and grade in accordance with the best current practice. 

b) Contractor shall employ sufficient and proper equipment’s for lifting and 
placing of pumping equipment, in a manner which shall not strain or cause 
damage to the existing structures. If any damage is done, the sample shall be 
made good to the satisfaction of the Engineer-in-charge 's Representative without 
any additional cost. 

c) The contractor shall submit detailed shop drawing showing sizes of all 
piping, valves, etc. for approval. The work shall be started only after approval of 
shop drawings. 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     14 

Commissioning 

a) On completion of the work in all aspects, the vendor shall start up the pumps 
in a manner normally done for the continuous operation for a period of not less 
than 48 hours and shall rectify and adjust the pumps and equipments for 
leakages and balancing the system. 

 
b) After satisfactory commissioning of the pumps, the contractor shall conduct 
performance tests to satisfy the Engineer-in-charge 's Representative that all 
pumps and equipment’s are performing to the rated outputs of any or all pumps 
and equipment shall be rectified or replaced if the same is not performing in 
accordance with the specifications. 

 
Guarantees 

 
a) On award of the work the vendor shall submit a guarantee covering the 
quality and performance of all materials and installations under the contract. 
This guarantee shall cover each and every material whether manufactured by 
the contractor or not. 

 
b) Vendor shall specify a suitable procedure to test the rated performance of 
the equipment and the system and shall provide all necessary equipments, 
gauges, etc. for conducting such tests. 

 

 
MATERIALS / FITTINGS / FIXING ACCESSORIES 

 
All Sanitary ware (except flushing cistern) shall be of white vitreous china best 
quality ISI marked. The samples of sanitary fittings, fixing accessories shall be 
approved by the Engineer-in-charge before bulk procurement for incorporation in 
the work. Sanitary ware shall be of makes as mentioned in the list of approved 
makes/ agencies conforming to the catalogue numbers where referred to in 
these tender documents. ISI marked fittings of these brands shall be provided 
instead of those without ISI marked. 

 

 
Stainless Steel Kitchen Sink 
Kitchen sink shall be of 1mm thick Stainless Steel of size 610 x 510 mm (24" x 
20") (Overall). Sink shall be connected with 32mm dia PVC waste pipe of flexible 
type sink shall be provided with CP Swivel type wall mixes. 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     15 

The branch connection with the vertical pipes shall be so arranged that the 
vertical pipe is at least 5 cm away from the face of the wall. It shall also be ensured 
that no joint is given between branch piece in floor and vertical pipe. 

Stainless Steel Water Cooler 

cold and plain water dispenser with refrigerator  80 TO 100 LTRS WITH 
Adjustable cold water thermostat 
Seam welded stainless steel tank 
Pre-coated outer body for better corrosion resistance 
Mechanically expanded condenser 
Front panel in stainless steel 
Sturdy moulded/flat/extended plastic legs 
Auto cut-out 
Riveted body assembly 
Over-load compressor protection 
Storage capacities: 20 L to 150 L 

 

 
LIST OF STANDARD CODES 

 
List of Various standard IS Code will be referred for Designing : 

 
SI.No. IS: Code No.  Description 

. 
 CPHEEO : Manual on Sewerage and Sewage Treatment (2nd 

Edition) Manual on Water Supply and Treatment. 

1 IS:651:1992 : Specification for salt glazed stoneware pipes and 
fittings (5th rev.) (Amendment 1) 

2. IS:456:2000 : Code of practice for plain and reinforced concrete 

3. IS:783:1985 : 
Code of practice for laying of concrete pipes (1st 
rev.)(amendment 1) 

4.  
IS:4127:1983 

 
: 

Code of practice for laying of glazed stoneware pipes 
(1st rev.) 

5. IS:780:1984 : Specification for sluice valve for water works purposes 
(6th rev.) (50 to 300 mm size) (amendment 3) 

6. IS:1172:1993 : Code of basic requirements for water supply, drainage 
& sanitation (4th rev.) 

7. IS:1200 (Part- 

16):1979 

: Code of practice for methods of measurements of 
building and civil engineering works: Part 16 laying of 
water and sewer lines including appurtenant items (3rd 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     16 

8 IS:1200(PART- 

19):1981 

: Code of practice for methods of measurements of 
building and civil engineering works: part 19 water
supply, plumbing and drains (3rd rev.) 

9 IS:1742:1983 : Code of practice for building drainage (2nd rev.) 

10 IS:13095:1991 : Butterfly valves for general purposes 

11 IS:5312 (part 
1):2004 

: Swing check type reflux valves (non-return valve): part 
1 single door pattern (1st rev.) (amendment 1) 

12 IS:1726:1991 : CI manhole covers & frames (3rd rev.) 

13 SP: 35(S&T)-1987 : Hand book on water supply and drainage by Bureau 
Of Indian Standards. 

14 IS: 15778:2007 : Chlorinated polyvinyl chloride pipes for potable hot and 
cold water distribution supplies- specifications 

15 15:2065:1983 : Code of practice for water supply in buildings 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     17 

 
16 IS:2556, Part I to : Specifications for Vitreous China Sanitary Wares. 

17 IS:5455: 1969 : Specification for cast iron steps for manholes 

18 IS: 1726: 1991 : Specification for C.I manhole covers and frames (Part I 

19 IS: 4984: 1995  Specification for high density polyethylene pipes for 
potable water supplies, sewage, and industrial 
effluents (second revision) 

20 IS: 4985 :2000 : Specification for unplasticized PVC pipes for potable 
water supplies 

21 IS: 783: 1985 : Code of practice for laying of concrete pipes. 

22 IS: 2692: 1989 : Specification for ferrules for water services (first 

23 IS: 7634: 1975 : Code of practice for plastics pipe work for potable 
water supplies (Part I) 

24 IS: 7634: 1975 : (Part III) Laying and jointing of unplasticized PVC pipes. 

25 IS: 13592 —1992 : Specification  for  UPVC  pipes  for  soil  and  waste 
discharge systems buildings including ventilation and 

26 IS: 14735 —1999 : Specification for UPVC pipes for soil and waste 
discharge system, ventilation and rain water system. 

27 National Building 
Code of India,
2016 

: Part 9 Plumbing Services 

    

    

    

    



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     18 

 
  

S.No APPROVED LIST OF MAKES FOR PHE 
  Details 

 
1 

 
SFRC Manhole Cover and Frame 

KK / ISI Marked as approved by 
Engineer-in- charge 

  Nu-TEC 
  Kutty 
   

2 Mirror Atul 
  

Modiguard 
  Saint Gobain 
   

3 Cockroach Trap Chilly 
  Noway 
  Prayag Polymers (P) Ltd (Prayag India) 
   
   

4 Brass Ball Cock with (Float valve) ,NRV ZOLOTO 
  RB 
  LEADER 
   

 
5 

PVC  Flushing  Cistern  and  Plastic 
Seat and Cover(Solid Heay Duty) 

Parryware 

  
Hindware 

  Cera 
   

6 Vitreous China sanitary ware Parryware  

  Cera 
  Hindware 

   

 
7 

CP Bathroom Fittings and 
Accessories 

CERA, HINDWARE 

  Havells India ltd (CRABTREE) 
  Parryware Roca Private Ltd (PARRYWARE) 
   

8 CPVC Pipes with Fittings Ashirwad 
  Prince 
  Supreme 

9 UPVC Pipes &Fittings / SWR Ashirwad 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     19 

 
  Prince 

  Supreme 

   

 
10 

 
Kitchen/Lab Sink Stainless Steel 

 
Jindal 

  Hindware 

  
Jyothi India (NIRALI) 

   

 
11 

Glazed Stone Pipes & Fittings ISI Marked as approved by Engineer-in- 
charge 

   

12 CI cover & Frame NECO 
  BIC 

   

13 Gate Valve Zoloto  
  RB  
  Leader 
   
14  SS WATER COOLER BLUE STAR  
  VOLTAS  
  USHA 
   
15 Air release valve Kirloskar 
  RB 
  Zoloto 
   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     20 

 
SEWAGE TREATMENT PLANT TREATMENT SCHEME 

 
SBR is a form of Activated Sludge Process. It is a Batch process. This fill-and-draw variable- volume SBR 
system can achieve excellent treated effluent quality. 
 
SBR’s have found application in large scale municipalities (up to 1 million population equivalent), as well as 
the modular expansion and up-rating of existing wastewater treatment facilities. SBR technology has the 
advantage of being much more flexible than conventional activated sludge processes in terms of matching 
reaction times to the concentration and degree of treatment required for a particular wastewater. 
 
The main benefits of the SBR system are less civil structures, inter-connecting pipe work, and process 
equipment and the consequent savings in capital and operating costs. SBR’s operate on a time-based 
process cycle to achieve the process conditions necessary for carbonaceous oxidation, nitrification, de-
nitrification and biological phosphorus removal. In addition, solids-liquid separation, treated effluent 
removal, and solids wasting are also incorporated to complete the process cycle. 
 
 
Capacity     :  50 KL/DAY  
 
Treatment Scheme   :  
Bar Screen –Collection Tank – Raw Sewage Transfer Pumps - Aeration Tank - Air Blowers & Diffusers –
Decanter Tank – Filter Feed Pumps – Pressure Sand Filter – Activated Carbon Filter – Chlorine Dosing System 
- Treated Water Tank– Sludge Transfer Pumps - Sludge Holding Tank – Sludge Dewatering system. 

 
 

SEWAGE TREATMENT PLANT DESIGN BASIS  
 
Influent Sewage Characteristics 

Parameters Unit Range 
Nature of Influent  Sewage 
Flow KLD 50 
pH -- 6 – 8 

BOD5 Ppm 250 - 350 
COD Ppm 300 - 500 
Total Suspended Solids (TSS) ppm 250 – 300 
Oil & Grease Ppm <10 

 

Quality of Treated Water 

Parameters Unit Range 

pH -- 6.5 – 7.5 

BOD5 ppm <20 

COD ppm <60 

Total Suspended Solids (TSS) 
ppm < 20 

Oil & Grease 
Ppm <5 

 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     21 

 
OPERATING PRINCIPLE OF STP BASED ON SBR TECHNOLOGY 
 
Operating Principle of SBR: 
SBR system is based on the activated sludge system that performs operations based on time rather than 
space, whereas a conventional activated sludge system requires more space. Housed in a single unit, our 
reactor can accomplish biological treatment and secondary clarification with a timed, controlled sequence 
thus eliminating the need of multiple tanks or expensive membranes for treatment. This process achieves 
high quality treated water with low nutrient levels, ready for recycling. 
 
The various phases in a typical SBR process cycle usually comprise the following: - 
 

 
1. Fill - Wastewater enters the SBR tank and mixes with activated sludge mixed liquor 

solids within the tank. 

2. Mixed Fill - Influent wastewater and activated sludge are mixed together to produce 
anaerobic / anoxic conditions in biological nutrient removal (BNR) systems. 

3. React - Aeration of the tank contents. Biological reactions occur until the desired 
degree of treatment has been achieved. 

4. Settle - Aeration is stopped and the activated sludge solids settle to form a blanket on 
the base of the reactor vessel, leaving an over-layer of treated effluent. 

5. Decant - Clarified treated effluent (supernatant) is removed (decanted) from the tank 
without disturbing the sludge blanket. 

 
 
 
The core part of the plant is a reactor with sewage feed & treated water outlet. These reactors can be pre-
engineered for different hydraulic and organic load capacities, modularly designed and can be installed with 
RCC or pre-fab tanks.  
 
 
 
  



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     22 

Cost Advantages 
 

 Reduced capital cost. 
 Up to 30% less basin volume to achieve same operating performance as an SBR 
 Less Concrete 
 Less Excavation 
 Smaller Land Area 
 If others size basins as an SBR, then operating the process as an ICEAS will allow up to 30% 

greater flow 
 
Reduced Operating Cost 

 No supplemental mixing required for the aeration system 
 Proven D.O. control system for optimizing energy usage 

 
Reduced Installation Cost 

 No influent or effluent control valves 
 No retrievable equipment required 
 Decanter easy to install 

 
Reduced Maintenance Cost 

 No influent or effluent control valves 
 Continuous flow enables shut down of one basin to facilitate maintenance of equipment when 

required 
 Retrievable aeration facilities not required 
 Decanter easy to service from walkway 

 
 

 
 
 
 
 
 
 
 
 
 
 

The Sewage Treatment plant has been designed based on the following characteristics of 

waste water collected at the outlet of septic tank: 

 
Total Quantity 
pH 
Total Suspended Solids 
Biochemical Oxygen Demand 
Chemical Oxygen Demand 
Oil&Grease 

 

: 50 KL/day 
: 6.5 to 8.0 
: 150-250 mg/L 
: 250-350 mg/L 
: 400-600 mg/L 
: 30-40 mg/L 



Army College of Dental Science 
 

5.5  TECHNICAL SPEC ACDS  PLUM                                                                                                                                     23 

 
 

 
PROCESS DESIGN 

 The overall treatment plant unit process is much simple than a continuous process due to a lack of 
primary and secondary clarifiers. Coarse / fine screens are used at the inlet to remove large solids. 
Depending on effluent – tertiary treatment can be provided as per site requirement.  

 There are five stages in the treatment process: 

1. Fill 
2. Aeration 
3. Settle 
4. Decant 
5. Idle 

- The inlet valve opens and the tank is being filled in, while mixing is provided by mechanical means 